SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 3000 dém Offset 14.50 de

Mode Auto Sweep

Date: 21.JUL 2019 17:46:51

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS

20 dIBIrr‘IH EPURIOUS INE_ABS PABS ZDUIBIE"“P sPURIOUS _LINE_ABS PAES

10 dBm {[\ 10 dBm !

ode J \ 0 dem l |

-10 dem : -10 dBm

SPURIOUS. LINE_ABS | l H

-20 dem [ LL 20 dBm 1

-30 dém '/M,-‘ / k fﬂ\ -30 dBm {f\\ 1"" \ F“"‘"\\

40 dem by "ﬁ% . ,1]" [EI

vl
B AP PN FRPPRNIPOPI P S o ./ il K N [ ST e YN P O Y

-50 dem “s0'dbm

-0 dBm -60 dem

Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.777 GHz 3003 pts Stop 1.79 GHz

Spurious E'“iSSi“'I‘S | | | | Spurious Emissions

___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170898 GHz -28.99 dem -15.99 d8 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77979 GHz 19.17 dBm -10.83 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -20.22 dbm 722 dB 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -19.76 dBm -6.76 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71026 GHz 20.01 dém -9.99 dB 1.781 CHz 1700 GH2 1,000 Mz 78104 CHe ~o.47 cbm 547 db,

T
)i ) wa i ™

Date: 21.JUL 2019 18:28:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21.JUL.2019 17:47:57

S um c%:
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
u 10 dBm
10 dém P o \ prRv, Juw..\
0 db /J ¥ dem i
-10 dem i | |10 cem |
SPURIOUS_LINE_ABS " i
20 dem 20 dim
- "
e 1 l i
-30 dBm w— -30 dBém e
e i a)
ot i
bt T oy R T
-40 dBm T -40 dBm T
I PO T T T
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170895 GHz -24.75 dem 1.75 d8 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77916 GHz 7.60 dbm -22.31 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz ~30.23 dbm -17.23 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -28.68 dBm -15.88 dB
1,710 GHz 1.713 GHz 100,000 kHz 171227 GHz 7,77 deém -22.23 dB 1.781 CHz 1700 GH2 1,000 Mz 78105 CHe 5326 dhm 1058 b
.
I J1 £

Date: 21.JUL.2019 18:31:14

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number 1 A157 of A224
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

Date: 21.JUL 2019 17:50:33

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS r\ ZDUB;'::P S
10 dBm f 10 dBm
|
0de [ \ 0dem J }
-10 dem -10 dBm ]
SPURIOUS_LINE_ABS | \ J
-20 dem /, I‘H 20 dBm j
-30 dBm f -30 dBm “ pi
-40 dem — - f’w‘l / \w} \ 40 com—)] \‘w,,! \
B T T N e B e Vi Al | g \} Pesrsibloctte i Aot AL
-50 dem ol
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170897 GHz -30.30 dém -17.30 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77979 GHz 19.57 dBm -10.43 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -21.53 dbm -8.59 dB 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -21.61 dBm -5.61 d8
1.710 GHz 1.713 GHz 100,000 kHz 1.71023 GHz 19.93 dBm -10.07 d& 1.781 CHz 760 one 1,000 Mz 170116 che ~30°12 dbm 717 B
i ] L il ]

Date: 21.JUL 2019 18:34:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum c%:
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem 10 dBm:
f—r'w‘-ww»«'!vdm o
0de t \ derm t
-10 dBm f F10 dBm &
SPURIOUS_LINE_~BS J |
20 dem 20 dim |
powr=" l \ W‘"""‘m»..
-30 dBm -30 dem e
e Mt
e Femaman |
40 dém it 40 dBm LTS N
i i
PRSI et By S T
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -24.51 dém 1.51 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77814 GHz 7.54 dBm -22.45 0B
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz ~29.50 dBm -16.90 d& 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -29.63 dBm -16.83 dB
1,710 GHz 1.713 GHz 100,000 kHz 171183 GHz 7,82 dem -22.18 dB 1.781 CHz 1700 GH2 1,000 Mz 78100 CHe ~53.02 chm 002 db
.
i i )

Date: 21.JUL.2019 17:49:13

Date: 21.JUL.2019 18:32.51

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number 1 A158 of A224
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 14,50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, . PASS
20 dem A 20 dém
' |
10 dem }Jl 10 dém 1
0de 0 dem l‘l
[ ]
- -10 dBm -
LINE_8BS F \ [( L
} \]ﬂ -20 dém H‘ *
' f -30 dBm I [
LN ™
W
L / )j b, { \ Jh 40 e it k) \ .
IRPTIRIES MR PRI Lm NPT T Wwf \-wMM W\.‘" u“‘mmM/ "y i TR o TS P T T
50 dBm 50 dem
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170818 GHz -32.41 dém -19.41 d8 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77968 GHz 20.45 dbm -0.55 de
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz ~24.86 dim -11.86 d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -25.19 dBm -12.19 de
1,710 GHz 1.715 GHz 100,000 kHz 1,71035 GHz 20.57 dem -9.43 dB 1.781 CHz 1700 GH2 1,000 Mz 78196 CHe ~32.86 cbm 1586 db
) J e i 7

Date: 21.JUL 2019 18:53:05

Date: 21.JUL 2019 19:00:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
20 dBm 20 dem:
10 dBm 10 dBm
{rmms gy W}V““W“Ma\ s it
0de lﬂ .1 dBm I
10 dem [ UIf 0 om \
SPURIOUS_LINE_ABS f l \
20 dem r 20 dBm
] I H T
-30 dBm ‘/MW J -30 dBm L o
el n b w Wt
AR e — 40 dem e
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170883 GHz -27.94 dém -14.04 dB 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77615 GHz 6.46 dBm -23.54 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -32.15 dbm -19.19.d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -31.68 dBm -13.68 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71405 GHz £.64 dém -23.36 dB 1.781 CHz 1700 GH2 1,000 Mz 78191 CHe 27.50 dBm 1450 db,
.
I 1 i

Date: 21.JUL.2019 18:53:49

Date: 21.JUL.2019 18:59.43

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

1 A159 of A224
. Sep. 24, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 21.JUL 2019 18:56:07

@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PAES
20 dem - 20 dém
|
10 dBm r 10dem
ods H 0 dem
-10 dam I -10 dBm
SFURIOUS. LTNE ABS [ \
20 dem f \'1 20 dem
.30 dem o -30 dBm
AL
-40 dBm } -40 dBm
i
Y L ER Y Y PP M RN S gl b ) ) Lol b M
e ekt w’\\gW\

50 dBm LA
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70822 GHz -34.18 dBm -21.18 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77964 GHz 19.68 dBm -10.32 d&

1,709 GHz 1.710 GHz 50.000 kHz 170999 GHz -23.56 dem -10.56 dB 1780 GHz 1781 anz 20,000 kHz 178000 GHz 24.48 dBm 1148 de

1,710 GHz 1.715 GHz 100,000 kHz 1,71020 GHz 19.43 dBm -10.57 d& 1.781 CHz 1700 GH2 1.00D Mz 78154 CHe 31.79 dBm 1679 b

i ] L il ]

Date: 21.JUL 2019 19:01:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
NI MM\ it s et . P W 15)
0 db 7] ofdem \\
-10 dem } l‘ 10 dBm
SPURIOUS_LINE_ABS J | 1
20 dBm J 20 dBm '\]
.30 dem — -30 dBm frores i
— A i
st J \ T i i ]

Ao e T—— 40 dBm
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -27.37 dém -14.57 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77847 GHz .60 dBm -24.11 dB

1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz ~33.68 dbm -20.639 d& 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -33.59 dBm -20.59 dB

1.710 GHz 1.715 GHz 100,000 kHz 1.71368 GHz 5.65 dBm -24.35 dB 1.781 CHz 1700 GH2 1.00D Mz 78105 CHe 2718 dBm 1418 db

Y
I J1 £

Date: 21.JUL.2019 18:54:53

Date: 21.JUL.2019 19:02.46

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number 1 A160 of A224
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Date: 21.JUL 2019 18:57:29

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS Iﬂ ZDUB;'::P S
10 dBm f‘ 10 dBm \
ode j 0 dem ‘
-10 d8m T -10 dBm ft—
SPURIOUS_LINE_ABS |l f |
-20 dem } . 20 dBm J” *
-30 dBm / \\\M ['\ -30 dBm A
i VAR
40 dBm Mﬁu\' ; & 40 dBm # | \ Y o —
bt bbb bl R Tt 11| N MJJ My, L\WM st M%WMWJLM%-VLWM
-50 dem Bt L,
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170838 GHz -34.08 dem -21.08 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77965 GHz 19.10 dBm -10.90 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz ~24.56 dBm -11.56 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -23.02 dBm -10.92 d8
1.710 GHz 1.715 GHz 100,000 kHz 1.71035 GHz 19.64 dBm -10.36 dB 1.781 CHz 1700 GH2 1,000 Mz 78142 CHe 3245 cbm 1545 b,
T
i L il ]

Date: 21.JUL 2018 19:03:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
- o] —
dB ',' bty P mint, Nm-l'—vw \
0 [ ofdem t
|
-10 d8m \ 10 dBm -
SPURIOUS_LINE_ABS f \ \
20 dem r 20 dBm :
30 dBm i esenn® -30 dBm L m—— ]
¥ | aanaant L T
I J i ———
40 dBm
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170850 GHz -27.77 dém 4.77 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77596 GHz 5.37 dBm -24.63 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.70589 GHz ~32.56 dbm -19.6 d& 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -33.14 dBm -20.14 dB
1,710 GHz 1.715 GHz 100,000 kHz 171403 GHz 5,57 dem -24.43 dB 1.781 CHz 1700 GH2 1,000 Mz 78100 CHe 26,56 cbm 1358 db
.
I 1 i

Date: 21.JUL.2019 18:58:34

Date: 21.JUL.2019 19:03.24

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

1 A161 of A224
. Sep. 24, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 23.JUL 2019 15:15:52

o
Spectrum | ()| [spectrum ) z
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,50 de Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck | SPURIGMIG OHSEKARS _ PARS
i 8 ; ; L PURIOUS_| INE_ABS PARS
20 ghine —pPURIOUS_LINE_ABS . og gline _} INE_ABS | {7
10 dBm {\ 10 dém ’ \
o0de J( \k 0 deém i ’
-10 dBm: -10 dBrr f
-20 dBm — 20 dB H L
-30 dBm: \H -30d J
o ] \, I il . | Mo Jaaun?
s nl MW I ,“ ﬂff‘h\ JJ \1 [ ,/'W\ it V B [ S
-50 dém e v _;D\qmwmu / foyep e
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70839 GHz -37.60 dBm -24.60 d& 1,770 GHz 1.780 GHz 100.000 kHz 1.77945 GHz 19.57 dém -10.43 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -31.40 dBm -18.40 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -32.46 dBm -19.46 db
1.710 GHz 1.720 GHz 100.000 kHz 1.71061 GHz 20.80 dBm -9.20 d& 1,781 GHz 1,790 GHz 1,000 MHz 1,78388 GHz -34.00 dBm -21.90 dB
]" T —_—
( Il J ]

Date: 23.JUL.2019 15.41:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

¢ ~trum Spectrum u%"
Ref Level 30.00 dBm _ Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
i ; ; ABS Line _$PURIOUS_|LINE_ABS, PAES
20 ghine —FPURIOUS_|INE_ABS PASS o gbine = _J INE_ABS._|
10 dBm 10 dBm
ods T e Sl ke o i e Lt o b MWWMMVMW\
-10 dem: { \ -10 dB
-20 dBm ! 90 dB ‘
fJ I E h
-30 dBm: et 0 d
— il &
ol ———— rwwmm‘.ﬂwmw%
e

m -40 dBm Y
-50 dBm -50 dBm
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz -28.35 dBm -15.35 dB 1,770 GHz 1,780 GHz 100.000 kHz 1,77476 GHz 3.24 dBm -26.76 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -33.95 dBm -20.95 di 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -35.61 dBm -22.61dB

1.710 GHz 1.720 GHz 100,000 kHz 1.71386 GHz 3.44 dBm -26.56 dB 1,781 GHz 1,790 GHz 1.000 MHz 1,78127 GHz -32.79 dBm ~10.70 dB

Y
1 v [ Jjd ) t (]

Date: 23.JUL.2019 14:38:07

Date: 23.JUL.2019 15:35:25

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number 1 A162 of A224
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 23.JUL 2019 15:15:27

pec m ué.‘ B trum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
Line _$PURIOUS INE_ABS PARS Line _$PURIOUS_| INE_ABS_|
20 dém 20 dBm
F | f\
10 dBm f \ 10 dam
i I
-10 d8m L 10 dB fHI L
-20 dBm f H -20 dem JI 1
30 dB . ! }
-30 dém \H -30 dem -
N
1 ] I\ -
s 4 : il ‘ N i
™4, 1 s
P p—— Ay V ) J \ ; ff | \ H P )y oo
-50 dem e, b )@gdm.. - -
AR = W aRT e VUl = w o
-60 dBm 60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -35.85 dBm -22.85 dB 1.770 GHz 1,780 GHz 100.000 kHz 1.77939 GHz 18.75 dém -11.25 dB
1.709 GHz 1.710 GHz 100,000 kHz 170957 GHz -30.68 dBm -17.65 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.76000 GHz -31,93 dém -18.93 dB
1.710 GHz 1.720 GHz 100,000 kHz 171058 GHz 19.76 dBm -10.24 dB 1761 cHe 1700 GHe 1,000 MH= 178102 cHe 33,14 dBm 20,14 dB
i ] ) e il ) [
L JL J

Date: 23 JUL 2019 15:41:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.JUL.2019 14:36:53

B trum m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIGUE CHEEKABS PARS
Line _$PURIOUS INE_ABS PARS Line $PURIOUS ) INE_ABS | PABS
20 dém 20 d8
10 dBm 10 dem
0de pes Pl porre oAl i APt fymre P " P s SVl SEYWRLSVENS SV . ]I
-10 d8m [ ! dB
SHURIDUS  INE_FES ( | \
-20 dBm 4 il G T
30 dom e ! 4 ﬁu denm \1
e L
it 40 dB .
-50 dém -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70883 GHz -27.59 dBm -14.59 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77730 GHz 2,35 dBm -27.65 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -34.51 dBm -21.51 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78000 GHz -36.86 dBm -23.86 dB
1,710 GHz 1.720 GHz 100,000 kHz 171840 GHz 2,80 dBm -27.20 dB 1781 GHz 1700 GHe 1,000 MH= 178137 cHe ~32.06 dBm ~19.06 dB
1 J il ]
L JL J

Date: 23 JUL 2019 15:37:27

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

1 A163 of A224
. Sep. 24, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dém Offset 14.50 dB Mode Auto Sweep

B trum

Ref Level 30.00 dBrm  Offset 14.50 de Mode Auto Sweep

SGL Count 100/100

Date: 23.JUL 2019 151311

SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PABS SPURLGHE QHEEK ABS
Line _$PURIOUS INE_ABS PARS Line _$PURIOUS_| INE_ABS_|
20 dém 20 dBm
i i
10 dBm 10 dBm -
i |
. f \ 0 ds “ \
-10 derm -10d8 f \1
SPURIGUS. (TN 8% / ! f \
-20 dBm [ T -20 dBm T 7
\ [
-30 dBm ] 1
R ! A | P it
\ T -40 dB it
I ——_— V N 4| | J ‘ A s e PUTFITIS
it | 1 A
-5pldem
e W || e o
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -37.38 dBm -24.38 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77943 GHz 19,17 dém -10.83 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70899 GHz -31.70 dBm -18.70 dB 1.780 GHz 1,781 GHz 100.000 kHz 1.78000 GHz -32,08 dBm -19.08 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71061 GHz 19.78 dBm -10.22 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78379 GHz -35.52 dBm -52.52 dB
il ) ) e il | i
L JL J

Date: 23 JUL 2019 15:40:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIGUE CHEEKABS PARS
Line _$PURIOUS INE_ABS PARS Line $PURIOUS ) INE_ABS | PABS
20 dém 20 d8
10 dBm 10 dem
ode B T T et o S — s A
[ \
-10 d8m 1 - dB -
SPURIOUS. LINE_ABE { \ |
-20 dBm + 1 -40 dem
/ 1 \
—— de
-30 dBm MW Jlau Eri L3 - -
S kY
it 40 dB \
50 dBm -50 dBm
-60 dBm -60 dm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70887 GHz -28.55 dBm -15.55 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77826 GHz 2,11 dBm -27.89 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -34.77 dBm -21.77 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -37.08 dBm -24.08 dB
1,710 GHz 1.720 GHz 100,000 kHz 171860 GHz 3,03 dém -26.97 dB 1781 GHz 1700 GHe 1,000 MH= 178105 cHe -32.06 dBm “10.06 dB
b T

i v

Date: 23.JUL.2019 14:49:15

J

L L

Date: 23 JUL 2019 15:38:47

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number 1 Al64 of A224
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG970213-03C

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m ué.‘ B trum

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr

Limit ¢heck PABS SPURIGMIE QHEEKARS
20 ghine _FPURIOUS_LINE_ABS PASS o0 ghine —fPURIOUS_LINE_ABS | .
10 dBm 1’1 10 dBm ‘”‘
0 dp {I | 0dp [
-10 dam [ -10 de f}

-20 dBm !

-30 dBm } ]f\ - d:‘“ I\“If V\\I .

-30 dem
| A
40 dem | i -40 de |
AN = PR A ™ | Y [Tl v
o Mgl ‘ 4 J Lf b
-50 dem Sy o ¥ f -50 dBm Eorh
Y AV SN POV [ Eibeuir ey I -
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70875 GHz -37.88 dBm -24.88 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.77915 GHz 20,55 dém -9.45 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -31.25 dBm -18.25 dB 1.780 GHz 1,781 GHz 150,000 kHz 1.78022 GHz -29.60 dBm -16.60 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71083 GHz 20.83 dBm -9.17 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78118 GHz -20.47 dBm ~16.47 dB
—— ——
il ) ) e il | i
L JL J
Date: 23.JUL 2019 16:08:20 Date: 23 JUL 2019 16:33:22

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S trum m

Ref Level 30.00 dém _ Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG QHBEKABS PASS
Line _$PURIOUS INE_ABS PABS Line $PURIOUS ) INE_ABS | PABS
20 dbm 20 dB
10 dBm 10 deém
odb . s - i N i i o 0 difr . . g
| N \
-10 d8m -1§ o8
-20 dBm 1 -2p dBm
! \ \‘
30 dBm i 0 de I S—
+ B :
e A i ™ e
-40 dem 40 dB
-50 dém -50 dBm:
-60 dBm -50 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -29.57 dBm -16.57 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77451 GHz 2,36 dBm -27.64 dB
1.709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -34.51 dBm -21.51 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.78007 GHz -33,88 dBm -20.68 dB
1.710 GHz 1.725 GHz 100,000 kHz 171975 GHz 2.63 dBm -27.37 dB 1.781 GHz 1,790 GHz 1,000 MHz 178118 GHz _58.20 dem ~15.20 dB
i T ~ 3
L JL J
Date: 23.JUL 2019 15:49:54 Date: 23 JUL 2019 15-47-06
Sporton International (Shenzhen) Inc. Page Number : A165 of A224
TEL : +86-755-86379589 Report Issued Date : Sep. 24, 2019
FAX : +86-755-86379595 Report Version : Rev. 01

FCC ID : 2ABZ2-EE133



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

B trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 de Mode Auto Sweep

Date: 23.JUL 2019 16:06:28

Date: 23 JUL 2019 16:33:40

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG CHEBEKARS
= s s ABS Line _$PURIOUS_| INE_ABS,
20 UIBIFF‘“‘ PURIOUS INE_ABS F ﬂ 20 ElB:_||_ll-_ - ! - _\
10 dBm ) ]| 10 dBm "\
bis f | 0de 1
-10 dém I\ 10ds f !
-20 dBm JJJ -20 dBm ]
L \ |
-30 dBm .L -30 dBm i y
/ ﬂ

s | g d It Il - i \

W ‘mw‘gww H 40 Jle w K P
-50 dem e e o - -50 dBrm A T o

rircim o g NSN]SR AT, VE =
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1.70875 GHz -35.34 dBm -22.34 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.77914 GHz 19,98 dém -10.02 dB

1.709 GHz 1.710 GHz 150.000 kHz 1.70558 GHz -28.85 dBm -15.85 dB 1.780 GHz 1,781 GHz 150,000 kHz 1.78024 GHz -20.82 dem -16.82 dB

1.710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 19.79 dém -10.21 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78106 GHz -30.68 dBm -17.68 dB

il ] ) e n | ™)
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIMIE CHEBEKABS PARS
Line _$PURIOUS_) INE_ABS PABS Line $PURIOUS ) INE_ABS | PABS
20 dém 20 d8
10 dBm 10 dem
0de cida, -, 0 dg -
[ \ | h
-10 d8m i -19 de \
SPURIOS. LINE 6% | \
-20 dBm ,’! \ -2p dem \
-30 dBm » 0 dBrm T e
L-J \ K_.l Tttt o g,
40 dBm 40 dB
50 dBm -50 dBm
-60 dBm -60 dm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Power Abs ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70846 GHz -28.33 dBm -16.33 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.76983 GHz 0,67 dBm -29.33 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -34.74 dBm -21.74 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -35.01 dBm -22.01 dB
1,710 GHz 1.725 GHz 100,000 kHz 172188 GHz 1,26 dBm -26.74 dB 1781 GHz 1700 oH= 1,000 MHz 178107 GHs 2917 dBm 1617 dB
| } = ,
L JL J

Date: 23.JUL.2019 18:01:07

Date: 23 JUL 2019 16:45:32

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

: A166 of A224
. Sep. 24, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report Report No. : FG970213-03C

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 23.JUL 2019 16:05:22

Date: 23 JUL 2019 16:33:57

Spec m ué.‘ k] trum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG CHEBEKARS
= s s DASS Line _$PURIOUS_| INE_ABS,
20 UIBIFF‘“‘ PURIOUS INE_ABS F ﬂ 20 ElB:_||_ll-_ - ! - _\
10 dBm ) \ 10 dBm }‘\
[ i
-10 dem: + -10 dB 1
/ [
SPURIOUS_LINE_ABS J‘ H
-20 dBm ] -20 dem T
30 dB 1] A J L
- m - -30 dem
i T
40 dem o, N f 40 dB
7 wwmw ML I H } 'k 7 u L T M
-50 dem = et f -50 dem
B EETACTN U A 1| N SRR T S
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -36.73 dBm ~23.73 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.77915 GHz 19,88 dém -10.12 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -31.13 dBm -18.13 dB 1.780 GHz 1,781 GHz 150,000 kHz 1.78020 GHz -30.74 deém -17.74 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71086 GHz 19.72 dBm -10.28 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78108 GHz -30.75 dBm -17.75 dB
il ] ) e n | ™)
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIGUE CHEEKABS PAES
Line _$PURIOUS INE_ABS PABS Line $PURIOUS ) INE_ABS | PABS
20 dém 20 d8
10 dBm 10 dem
ods l - 0 dpa ,
| LI \
-10 derm: ! 19 de
-20 dBm !f lL -2 dem
30 dem - | -0 dem k o
40 dBm 40 dB
50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70876 GHz -28.39 dBm -16.39 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.77254 GHz 0,77 dBm -29.23 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70997 GHz -35.32 dBm -22.32 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78002 GHz -35.03 dBm -22.03 dB
1,710 GHz 1.725 GHz 100,000 kHz 171474 GHz 1,42 dBm -26.53 dB 1761 cHe 1700 GHe 1,000 MH= 178105 cHe 28,90 dBm 1500 dp
1 J il ]
L JL J

Date: 23.JUL.2019 18:03:52

Date: 23 JUL 2019 16:42:33

1 A167 of A224
. Sep. 24, 2019
: Rev. 01

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dém Offset 14.50 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

B trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 de Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PABS SPURIGIGE CHEEKARS
2 B S S DABS Line PURIOUS_J INE_ABS, 3
20 ghine _FPURIOUS_LINE_ABS Hl 20 ghine = ) _ABS_| (
10 dBm I\ 10 dém J T
0de J\ \ Ode 7 l
-10 dem — -10 de J
-20 dBm -20 dBm T

i

b u

Date: 24.JUL 2019 11:11:59

LT, M \'W‘\A Jl [\ [\ R I“Llfd w T A W
n . {V [ d o L ]
i - e -50 dem
R Y EOUE . bt e T WA it B
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70204 GHz -37.08 dBm -24.08 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.77851 GHz 20,29 dém -9.71.de
1.709 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -31.01 dBm -18.01 dB 1.780 GHz 1,781 GHz 200.000 kHz 1.78001 GHz -26.72 dBm -13.72 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71113 GHz 20.63 dBm -9.37 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78107 GHz -33.32 dBm -50.82 dB
il ) ) e il | i
L JL J

Date: 24 JUL 2019 11:35:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIGUE CHEEKABS PARS
Line _$PURIOUS INE_ABS PARS Line $PURIOUS ) INE_ABS | PABS
20 dém 20 d8
10 dBm 10 dem
ods . _ . 0 da - =
-10 dam \ 10 de ’]‘
SPURIOS. LINE 6% | |
-20 dBm ’} l -2 dem lL
-30 dBm ! ,;é de
m——— B
Lrgapaimioeie={ . 3 J R e |
]
40 dBm 40 dB
50 dBm -50 dBm
-60 dBm -60 dm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70894 GHz -28.96 dBm -15.96 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.77142 GHz 1,03 dem -28.97 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -34.11 dBm -21.11 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -35.15 dBm -22.15 dB
1,710 GHz 1.730 GHz 100,000 kHz 172138 GHz 0,99 dém -29.01 dB 1781 GHz 1700 oH= 1,000 MH= 178125 cHe 32,40 dBm 19,40 dB
| ' : ;
L JL J

Date: 24,JUL.2019 10:55:49

Date: 24 JUL 2019 11:21:10

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

: A168 of A224
. Sep. 24, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24.JUL 2019 11:10:44

Date: 24 JUL 2019 11:36:20

Spec m ué.‘ k] trum
Ref Level 30.00 dbm  Offset 14.50 db Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIIE CHSEKARS
. s 5 Line _$PURIOUS_| INE_ABS,
20 UIBIFF‘“‘ PURIOUS INE_ABS 20 ElB:_||_ll-_ - | o F
10 dBm 10 dBm J %
ode 0ds l
-10 dBm: 10 de ‘ by
ORI e e [
-20 dBm -20 dem T
{ -30 dBm - K‘“
, ‘I | 1 f \ Wy
Vo™ \.JK H ” ‘)W w Shaptune ™, L, Aok
[ &} ik d
v = " -50 dem — At
g W -y ot e, ,-ﬂ”.-\m, M\,“\,J \,‘ Prmeri el M‘HM.M\WMJLWW P
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -37.00 dBm -24.09 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.77889 GHz 19,41 dém -10.59 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70598 GHz -25.79 dBm -16.75 dB 1.780 GHz 1,781 GHz 200,000 kHz 1.78003 GHz -27.01 deém -14.01 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71107 GHz 20.31 dBm -9.69 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78136 GHz -35.31 dBm -22.31 dB
il ] ) e n | ™)
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIMIE CHEBEKABS PARS
Line _$PURIOUS_) INE_ABS PARS Line $PURIOUS ) INE_ABS | PABS
20 dém 20 d8
10 dBm 10 dem
ode (. . o o m..,ww oﬂﬁm, — e
-10 dBm -1:1 dB 1
-20 dBm ‘ | -ZJ dem
-30 dBm / \\. —;ﬁ dem I'\ .
Lot -'V/ \ L _—
40 dBm £40 dB k
50 dBm -50 dBm
-60 dBm -60 dm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70884 GHz -28.91 dBm -16.51 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.76510 GHz -0.08 dém -30.08 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -34.77 dBm 2177 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -36.32 dBm -23.32 dB
1,710 GHz 1.730 GHz 100,000 kHz 172334 GHz 0.05 dém -29.95 dB 1781 GHz 1700 oH= 1,000 MH= 178377 CHs 32 18 dBm 1918 dB
1 J il ]
L JL J

Date: 24,JUL.2019 11:03:58

Date: 24 JUL 2019 11:22:35

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

1 A169 of A224
. Sep. 24, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24.JUL 2019 11:09:10

pec m ué.‘ B trum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
»_§ s s ABS Line _$PURIOUS_|LINE_ABS
0 uguﬂr‘w PURIOUS_| INE_ABS H» 20 diine - | . | ﬂ
10 dBm H 10 d8m ,}
ode [ 0ds |
i |
-10 dem - 1048 -
T A
-20 dem — -20 derm i
i
[ t t -30 dem h ki
e 1 P l\\'\ [ 1A e i ’ \ i
A i s
T Sy T T -50 dBrm -
W TS TS TN _(,M_;J \ PRI B VR WP TS A AT
-60 dBm 50 dermn
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70877 GHz -37.30 dBm -24.30 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.77893 GHz 19,49 dém ~10.51 dB
1.709 GHz 1.710 GHz 200,000 kHz 171000 GHz -31.86 dBm -18.66 dB 1,780 GHz 1,781 GHz 200.000 kHz 1.78002 GHz -27,40 dém -14.40 dB
1.710 GHz 1.730 GHz 100,000 kHz 171109 GHz 19.80 dBm -10.20 dB 1761 cHe 1700 oHe 1,000 MH= 178110 GHz 23473 dBm 2173 d8
i ] ) e il ) [
L JL J

Date: 24 JUL 2019 11:36:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum m
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIGUE CHEEKABS PARS
Line _$PURIOUS INE_ABS PARS Line $PURIOUS ) INE_ABS | PABS
20 dém 20 d8
10 dBm 10 dem
0ds = e e A 0 dBn = A =
’:w" AT ‘\N/‘A’\\ pa = e -..]
-10 d8m -14 dB
SHURIDUS  INE_FES ] | \
-20 dBm H T -ZJ dem
-30 dBm JI L\ _3h dem \“\
g .d.-’ﬂ S —
40 dBm 40 dB
50 dBm -50 dBm
-60 dBm -60 dm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70885 GHz -30.30 dBm -17.30 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.76858 GHz -0.03 dém -30.03 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -34.56 dBm -21.56 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -36.05 dm -23.05 dB
1,710 GHz 1.730 GHz 100,000 kHz 172334 GHz 0.41 dém -29.59 dB 1781 GHz 1700 GHe 1,000 MH= 178111 oHe ~32.00 dBm “19.00 dB
1 J il ]
L JL J

Date: 24,JUL.2019 11:05.08

Date: 24 JUL 2019 11:23:28

1 A170 of A224

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

. Sep. 24, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

Conducted Spurious Emission

LTE Band 4/ 1.4MHz

Spectrum u%;" Spec ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
S} PO DI D Ly b g e e, PO IR § WP, o e e
_40 dg " I
al
50 d 50 dBm
B -50 dBm
70 dB 70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.51004 MHz -40.26 dBm -27.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 934.80010 MHz -40.06 dBm -27.06 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66484 GHz -39.98 dBm -26.98 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.06069 GHz -39.88 dBm -26.88 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.83724 GHz -37.97 dBm -24,97 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,81749 GHz -37,90 dBm -24,90 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99892 GHz -33.37 dBm -20.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97592 GHz -33.33 dém -20.33 db
9.000 GHz 13.000 GHz 1.000 MHz 11.19948 GHz -33.50 dBm -20.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.90226 GHz -33.27 dBm -20.27 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.58324 GHz -30.83 dBm -17.83 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.55200 GHz -30.30 dBm -17.80 d&
hid bl
L VA J - L JL 4 ‘
Date: 16.JUL.2019 16.JUL. 2019
Spectrum e Spec I:Iv?
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB x -30 dBm "
'MMM - _w___;l P ﬁMWM“““V
0 — T g vt
50 d 50 dBm
-60 dB -60 dBm
B -70 dBm
dBm -0 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 873.72064 MHz -40.11 dBm -27.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 867.90355 MHz -40.16 dBm -27.16 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.57564 GHz -40.01 dBm -27.01 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67219 GHz -40.00 dBm -27.00 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.88530 GHz -37.97 dBm -24,97 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00486 GHz -37,95 dBm -24,95 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98192 GHz -33.55 dBm -20.55 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.57042 GHz -33.38 dBm -20.38 db
9.000 GHz 13.000 GHz 1.000 MHz 11.20047 GHz -33.43 dBm -20.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55831 GHz -33.28 dBm -20.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.53283 GHz -30.75 dBm -17.75 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.60282 GHz -30.84 dBm -17.84 d&
hid bl
{ L J v L L J wa
Jat 2 02 JUL.2019 22:40:586

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595

FCCID

1 2ABZ2-EE133

Page Number 1 Al71 of A224
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
-30 dB -30 dBm
» RPN A N N A AT
N s, ) A o] v Moot
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 843.02849 MHz -40.25 dBm -27.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 838.33333 MHz -40.28 dBm -27.28 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68233 GHz -39.75 dBm -26.75 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.61027 GHz -39,90 dBm -26.90 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.81996 GHz -37.95 dBm -24,95 dB 1.765 GHz 3,000 GHz 1.000 MHz 2,09650 GHz -37.80 dBm -24,80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -33.50 dBm -20.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98142 GHz -33.26 dBm -20.26 db
9.000 GHz 13.000 GHz 1.000 MHz 12.58730 GHz -33.5¢ dBm -20.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58555 GHz -33.54 dBm -20.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.61032 GHz -30.88 dBm -17.88 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.59158 GHz -30.91 dBm -17.91 d&
hid bl
0 6.JUL.2019
Spectrum
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 défE—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
-30 dB -30 dBm
» A A g gl pl — P -
PN e N omin, et oo
anga A0k B it
50 dB -50 dBm
-60 dB -60 dBm
70 dB -70 dBm
dBm -0 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -40.17 dBm -27.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.58671 MHz -40.16 dBm -27.16 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -39.65 dBm -26.65 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -38,99 dBm -25.99 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.86193 GHz -37.95 dBm -24,95 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.86810 GHz -37,96 dBm -24,96 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98642 GHz -33.42 dBm -20.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98742 GHz -33.35 dBm -20.35 db
9,000 GHz 13.000 GHz 1.000 MHz 11.21847 GHz -33,50 dBm -20.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55731 GHz -33.51 dBm -20.51 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.59824 GHz -30.84 dBm -17.84 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.59448 GHz -30.71 dBm -17.71 dB
—_
hid bl

JUL.2019

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number :
Report Issued Date :
Report Version

Al172 of A224
Sep. 24, 2019
Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4 / 3MHz

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm S ——
s, " Prtmartd i gmupata I i - o~ e il
0a ’ R et 40 VY. ot
50 dB 50 dBm
B -50 dBm
70 de 70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 777.73863 MHz -40,30 dBm -27.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 782.58621 MHz -40,28 dem -27.28 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67919 GHz -39.98 dBm -26.98 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.31467 GHz -40.05 dBm -27.05 d&
1.765 GHz 3,000 GHz 1.000 MHz 2,95700 GHz -37.82 dBm -24,82 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.87551 GHz -37.87 dBm -24.87 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98692 GHz -33.50 dBm -20.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98242 GHz -33.33 dém -20.33 db
9.000 GHz 13.000 GHz 1.000 MHz 11.19898 GHz -33.55 dBm -20.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.90426 GHz -33.61 dBm -20.61 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.59408 GHz -30.92 dBm -17.92 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.55325 GHz -30.98 dBm -17.98 d&
hid bl
L VA J - L JL 4 ‘
6.JUL.2019 23:03:54
Spectrum e Spect 1 -
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
b e MWW’W“M o P ) PR PO PR P e v
40 glb o i -4g b e
50 dBm
-60 dBm
-70 dBm
dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 805.36982 MHz -40,31 dBm -27.31dB 30,000 MHz 1,000 GHz 1.000 MHz 871.78161 MHz -40,25 dem -27.25 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64945 GHz -39.97 dBm -26.97 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.45530 GHz -40.02 dBm -27.02 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.80926 GHz -37.85 dBm -24,85 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.85329 GHz -37.75 dBm -24,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99492 GHz -33.37 dBm -20.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -33.36 dBm -20.36 db
9.000 GHz 13.000 GHz 1.000 MHz 12.56630 GHz -33.5¢ dBm -20.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.56530 GHz -33.52 dBm -20.52 d8
13.000 GHz 18.000 GHz 1.000 MHz 16.57283 GHz -30.75 dBm -17.75 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.60282 GHz -30.39 dBm -17.89 d&
hid bl
{ L J v L L J wa
16.JUL.2019 6.JUL.2019 23

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Al173 of A224
Sep. 24, 2019
Rev. 01

Page Number :
Report Issued Date :
Report Version




SPORTON L.

AB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4 / 5MHz

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm . ———
PR PO TRPY VRV e ot (i aug S - E A s dadhiiaindd
PR PR i TP W, i
50 dBm
B -60 dBm
-70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -40,36 dBm -27.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 867.90355 MHz -40,29 dem -27,29 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -38.98 dBm -25.98 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.04285 GHz -39.96 dBm -26.96 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.96399 GHz -37.82 dBm -24,82 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07016 GHz -37.63 dBm -24,63 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98092 GHz -33.54 dBm -20.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98042 GHz -33.49 dBm -20.4% db
9.000 GHz 13.000 GHz 1.000 MHz 12.54881 GHz -33.55 dBm -20.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55031 GHz -33.45 dBm -20.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.56533 GHz -30.71 dBm -17.71 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.57158 GHz -30.76 dBm -17.76 d&
{ 1 J L] ( )| J L]
6.JUL.2019 23
Spectrum e Spect 1 -
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
I N RSN MPURN PGNP PSPPIV o s o it P PAPEY PR it e g
405 it 24 Ja
50 dB 50 dBm
-60 dB -60 dBm
70 dB -70 dBm
dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 845.60470 MHz -40,32 dBm -27.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -40,29 dem -27,29 di
1.000 GHz 1.700 GHz 1.000 MHz 1.68023 GHz -39.79 dBm -26.79 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67149 GHz -39.95 dBm -26.95 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.85576 GHz -37.87 dBm -24,87 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08580 GHz -37,90 dBm -24,90 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98792 GHz -33.27 dBm -20.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98692 GHz -33.36 dBm -20.36 db
9.000 GHz 13.000 GHz 1.000 MHz 12.59180 GHz -33.5¢ dBm -20.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.60180 GHz -33.46 dBm -20.46 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.52325 GHz -30.84 dBm -17.84 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.60491 GHz -30.39 dBm -17.89 d&
il il
{ N J v L e J wa
- 019

Sporton

International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX : +86-755-86379595

FCCID:

2ABZ2-EE133

Al74 of A224
Sep. 24, 2019
Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4 / 5MHz

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 d8 -30 dBm
P A R B B e i | mmetvensm e PPN P DU AT T S
0. bt ;i st
S0 dB 50 dBm
-60 dg -50 dBm
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924.62019 MHz -40.34 dBm -27.34 dB 30,000 MHz 1,000 GHz 1.000 MHz 851.90655 MHz -40.23 dBm -27.23 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.19363 GHz -39.94 dBm -26.94 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.32586 GHz -39.99 dBm -26.99 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.83354 GHz -37.86 dBm -24,86 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.86687 GHz -37.54 dBm -24.64 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98292 GHz -33.44 dbm -20.44 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98542 GHz -33.42 dBm -20.42 db
9.000 GHz 13.000 GHz 1.000 MHz 12.56480 GHz -33.38 dBm -20.38 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.54781 GHz -33,57 dBm -20.57 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.59408 GHz -30.86 dBm -17.86 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.56074 GHz -30.76 dBm -17.76 d&
hid bl
L VA J - L JL 4 ‘
Date: 16.JUL.2019 2 o : 16.JUL.2018  23:28:01
pectrum e pec w
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 dB -30 dBm
40 dBm
" i Akl e R N W».N\W"‘W
s oo P ~ [ wmaret I N i e et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.33683 MHz -50.18 dBm -37.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -50.19 dBm -37.18 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -48.29 dBm -35.20 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -48.85 dBm -35.85 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.85823 GHz -47.87 dBm -34.87 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.07716 GHz -47.76 dBm -34.76 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99592 GHz -43.39 dBm -30.35 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98542 GHz -43.40 dBm -30.40 db
9.000 GHz 13.000 GHz 1.000 MHz 12.54031 GHz -43,24 dBm -30.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55681 GHz -43.41 dBm -30.41 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.55616 GHz -40.71 dBm -27.71 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.56074 GHz -40.58 dBm -27.58 db
- — ~ —
{ L J e L L J wa
: 16.JUL.2D19 40:5 23:41:5

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number

1 A175 of A224

Report Issued Date : Sep. 24, 2019

Report Version

. Rew.

01




SPORTON

LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB -40 dBm
' et ISP g
PR T > P e 1 P——— A e Rt s e g
en.da s sttt J— shioe]
et
-60 dB -50 dBm
70 de 70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 920.06247 MHz -49,97 dBm -36.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 8B85.35482 MHz -50,33 dem -37,33 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.64245 GHz -49.85 dBm -36.85 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67219 GHz -49,99 dm -36.99 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.97881 GHz -47,76 dBm -34,76 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08374 GHz -47.88 dBm -34,88 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.45621 GHz -42,23 dbm -29.23 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.45621 GHz -42,63 dBm -28.63 db
9.000 GHz 13.000 GHz 1.000 MHz 12.90176 GHz -43.45 dBm -30.45 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.20197 GHz -43,34 dBm -30.34 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.56408 GHz -40.62 dBm -27.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.56074 GHz -40.67 dBm -27.67 d&
hid bl
L VA J - L JL 4 ‘
6.JUL.2019 23
Spectrum e Spect 1 -
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB x -40 dBm e r
-~ WAL WP PO il 1 " e ST il
50 e =0 o
e
-60 dB -60 dBm
B -70 dBm
dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 901.83658 MHz -50.24 dBm -37.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 900.86707 MHz -50,15 dem -37,15 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.31642 GHz -49.96 dBm -36.96 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67534 GHz -49.75 dBm -36.75 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.97181 GHz -47.82 dBm -34,82 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,85741 GHz -47.72 dBm -34,72 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.49121 GHz -41.53 dBm -28.53 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.49121 GHz -42,72 dBm -28,72 db
9.000 GHz 13.000 GHz 1.000 MHz 12.54781 GHz -43.19 dBm -30.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.56530 GHz -43,33 dBm -30.33 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.57408 GHz -40.77 dBm -27.77 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.60657 GHz -40.58 dBm -27.58 d&
hid bl
{ L J v L L J wa

16.JUL.2019

6.JUL. 2019

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number
Report Issued
Report Version

Date :

A176 of A224
Sep. 24, 2019
Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
P e o~ #WWW“" o
50 0 cacan, el
-60 dg -50 dBm
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.27286 MHz -50.16 dBm -37.16 dB 30,000 MHz 1,000 GHz 1.000 MHz 902.32134 MHz -50.21 dBm -37.21.dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -47.72 dBm -34.72 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -45.78 dBm -32.78 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.85782 GHz -47.65 dBm -34,65 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.67140 GHz -47.,95 dBm -34,95 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98242 GHz -43.54 dBm -30.54 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99042 GHz -43.46 dBm -30.46 db
9.000 GHz 13.000 GHz 1.000 MHz 12.56730 GHz -43.26 dBm -30.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.92376 GHz -43.,40 dBm -30.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.23452 GHz -40.64 dBm -27.64 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.56533 GHz -40.60 dBm -27.60 d&
hid bl
L VA J - L JL 4 ‘
00:01:28 : 17.JUL.2018  00:0

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg o -40 dBm

™ e e e, NP S e il AN o e PN S

50, S Ll
-60 dB -60 dBm

B -70 dBm

derm -80 dBm
90 der -90 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 873.72064 MHz -50.25 dBm -37.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 869.84258 MHz -50.15 dBm -37.15 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69003 GHz -50.01 dBm -37.01 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -50.01 dBm -37.01 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.87460 GHz -47.86 dBm -34.86 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.06605 GHz -47.36 dBm -34.96 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.45171 GHz -42.08 dBm -29.08 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98842 GHz -43.39 dBm -30.35 db
9.000 GHz 13.000 GHz 1.000 MHz 12.80276 GHz -43.46 dBm -30.46 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55831 GHz -43.15 dBm -30.15 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.55408 GHz -40.73 dBm -27.73 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.55491 GHz -40.65 dBm -27.65 d&
hid bl
{ L J v L L J wa
17.0UL.2019  00:03:5 17.JUL.2019  00:04:51

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : 2ABZ2-EE133

Page Number :
Report Issued Date :
Report Version

Al177 of A224
Sep.
Rev.

24,2019
01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band

4/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB -40 dBm
PR S e AT
T e i et e i — " s e vty st i g g
50.da - S0
-60 dB -50 dBm
70 de 70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 986.18441 MHz -50.25 dBm -37.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -50.27 dBm -37.27 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.49518 GHz -49.84 dBm -36.84 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69038 GHz -49.89 dBm -36.89 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.85535 GHz -47,92 dBm -34,92 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.83148 GHz -47.83 dBm -34,83 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.48171 GHz -41.33 dBm -28.33 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.48171 GHz -42,40 dBm -28.40 db
9.000 GHz 13.000 GHz 1.000 MHz 12.56630 GHz -43.38 dBm -30.38 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.56780 GHz -43,39 dBm -30.39 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.55575 GHz -40.76 dBm -27.76 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.54783 GHz -40.71 dBm -27.71 d&
hid bl
L VA J - L JL 4 '
Date: 17.JUL.2019 01 : 17.0UL.2019  00:11:55

LTE Band

4 [ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum e pec w
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
x 40 dBm
P— ~ E s it " AN P R e s il lialhf e
IBRES ';i o . ot
-60 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 877.113%4 MHz -50.03 dBm -37.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 875.17481 MHz -50.28 dBm -37.28 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -47.38 dBm -34.36 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -48.51 dBm -35.51 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.84341 GHz -47.85 dBm -34,85 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.86646 GHz -47.,96 dBm -34,96 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95092 GHz -43.32 dBm -30.32 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99042 GHz -43.10 dBm -30.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.19548 GHz -43,24 dBm -30.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.57280 GHz -43,30 dBm -30.30 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.89447 GHz -40.66 dBm -27.66 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.56866 GHz -40.63 dBm -27.63 db
- — ~ —
{ L J e L L J wa
: 17.0UL.2019 23 : 17.JUL.2018  00:
Sporton International (Shenzhen) Inc. Page Number 1 A178 of A224

TEL : +86-755-86379589

FAX : +8
FCCID:

6-755-86379595
2ABZ2-EE133

Report Issued Date : Sep. 24, 2019

Report Version : Rev. 01




SPORTON

LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB

Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg — -40 dBm o
J_ st T il 1 P TR AP
=0 i el e
-60 dg -50 dBm
-70 dB -70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 899.89755 MHz -50.25 dBm -37.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 915.89455 MHz -50.08 dBm -37.0% dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69283 GHz -49.94 dBm -36.94 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.31782 GHz -49.95 dBm -36.95 de
1.765 GHz 3,000 GHz 1.000 MHz 2.90185 GHz -47.83 dBm -34.83 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.86522 GHz -47.,95 dBm -34,95 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.44721 GHz -42.77 dBm -29.77 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.44721 GHz -43.36 dBm -30.36 db
9.000 GHz 13.000 GHz 1.000 MHz 12.55581 GHz -43.32 dBm -30.32 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.54681 GHz -43,43 dBm -30.43 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.54200 GHz -40.64 dBm -27.64 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.94488 GHz -40.55 dBm -27.55 d&
hid bl
L VA J - L JL 4 '
00:20:51 : 17.JUL.2019 00:21:45
Spectrum e Spect 1 -
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 dB . x -40 dBm - T !
=0 sl ! -+ .G L. A
K s K i
-60 dB -60 dBm
-70 dg -70 dBm
derm -80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -50.31 dBm -37.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 822.33633 MHz -50.34 dBm -37.34 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66268 GHz -49.93 dBm -36.93 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66904 GHz -49.94 dBm -36.94 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.81913 GHz -47.88 dBm -34.88 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.81831 GHz -47.36 dBm -34.96 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.47221 GHz -41.25 dBm -28.25 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.47221 GHz -42.41 dBm -25.41 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.20047 GHz -43.40 dBm -30.40 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55381 GHz -43,35 dBm -30.35 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.54700 GHz -40.79 dBm -27.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.55325 GHz -40.74 dBm -27.74 d&
hid bl
{ L J v L L J wa
17.0UL.2019  00:27:56 17.JUL.2018  00:28:50
Sporton International (Shenzhen) Inc. Page Number 1 A179 of A224
TEL : +86-755-86379589 Report Issued Date : Sep. 24, 2019
FAX : +86-755-86379595 Report Version Rev. 01

FCC ID : 2ABZ2-EE133



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4/ 1.4MHz

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
e st B R it i aat o AN P RPNy
3 e i Renrr]
50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 807.65367 MHz -40.01 dBm -27.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 933.34583 MHz -40.20 dBm -27.20 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -39.78 dBm -26.76 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67464 GHz -39.85 dBm -26.85 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.84300 GHz -37.73 dBm -24,72 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.85041 GHz -38,00 dBm -25.00 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57192 GHz -33.29 dBm -20.25 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.97942 GHz -33.33 dBm -20.33 db
9.000 GHz 13.000 GHz 1.000 MHz 12.54531 GHz -33.49 dBm -20.49 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55381 GHz -33,59 dBm -20.59 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.60032 GHz -30.66 dBm -17.66 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.60157 GHz -30.71 dBm -17.71 d&
hid bl
Date: 17.JUL.2019 O : 17.JUL.2019 00:46:38
Spectrum
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS
PLRIOLS | INE_ABS PARS
5_LINE_ABS
" PO J Y PR PSP DU AW S
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -40.37 dBm -27.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.01137 GHz -39.85 dBm -26.85 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.84012 GHz -37.79 dBm -24,79 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98592 GHz -33.43 dbm -20.43 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.59080 GHz -33.51 dBm -20.51 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.85322 GHz -30.81 dBm -17.81 dB
hid
019
Sporton International (Shenzhen) Inc. Page Number 1 A180 of A224

TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-EE133

Report Issued Date : Sep. 24, 2019

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03C

LTE Band 4 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" Spec ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Paks Limit
10 ddRe INE_ARS PARS _1p diBe INE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
W " PR WSRO Vo o s il cad A ~ P Y i oy
PRSI § st Y _40.d8, g — il
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 890.68716 MHz -40.32 dBm -27.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -40.23 dBm -27.23 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.67289 GHz -39.97 dBm -26.97 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67324 GHz -39.84 dBm -26.84 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.86399 GHz -37.86 dBm -24,86 dB 1.765 GHz 3,000 GHz 1.000 MHz 2,07675 GHz -37,79 dBm -24,79 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97592 GHz -33.36 dBm -20.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -33.47 dBm -20.47 db
9.000 GHz 13.000 GHz 1.000 MHz 12.55231 GHz -33.47 dBm -20.47 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.20097 GHz -33.54 dBm -20.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.57991 GHz -30.77 dBm -17.77 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.58199 GHz -30.76 dBm -17.76 d&
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9.000 GHz 13.000 GHz 1.000 MHz 12.55831 GHz -33.60 dBm -20.60 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.55658 GHz -30.75 dBm -17.75 dB
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30.000 MHz 1.000 GHz 1.000 MHz 922.68116 MHz -40.22 dBm -27.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 883.41579 MHz -40.24 dBm -27.24 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -39.13 dBm -26.13 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66589 GHz -39.83 dBm -26.83 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.98992 GHz -37.90 dBm -24,90 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.03909 GHz -37.72 dBm -24.72 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99142 GHz -33.14 dBm -20.14 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98892 GHz -33.32 dBm -20.32 db
9.000 GHz 13.000 GHz 1.000 MHz 11.20097 GHz -33.42 dBm -20.42 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.21347 GHz -33.56 dBm -20.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.60532 GHz -30.88 dBm -17.88 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.59908 GHz -30.69 dBm -17.69 d&
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30.000 MHz 1.000 GHz 1.000 MHz 899.89755 MHz -39.95 dBm -26.95 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.50147 GHz -39.98 dBm -26.98 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.82407 GHz -37.85 dBm -24,85 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95492 GHz -33.38 dbm -20.38 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.54531 GHz -33.47 dBm -20.47 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.54408 GHz -30.85 dBm -17.85 dB
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30.000 MHz 1.000 GHz 1.000 MHz 876.14443 MHz -50.26 dBm -37.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 995.39480 MHz -50.22 dBm -37.22 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -48.33 dBm -35.33 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.49903 GHz -50.02 dBm -37.02 de
1.765 GHz 3,000 GHz 1.000 MHz 2.83395 GHz -47.77 dBm -34,77 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.84671 GHz -47.75 dBm -34.75 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99842 GHz -43.48 dBm -30.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.45621 GHz -43.11 dBm -30.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.57230 GHz -43.29 dBm -30.29 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.19548 GHz -43.26 dBm -30.26 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.58241 GHz -40.46 dBm -27.46 db 13.000 GHz 18,000 GHz 1.000 MHz 16.56074 GHz -40.52 dBm -27.52 d&
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30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -50.15 dBm -37.15 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.14780 GHz -49.82 dBm -36.82 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.83477 GHz -47,92 dBm -34,02 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.49121 GHz -43.17 dBm -30.17 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.54481 GHz -43.15 dBm -30.15 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.55783 GHz -40.72 dBm -27.72 dB
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